
Proven Partnership.
Trusted Solutions.

Construction Administration Services for the 

Drilling of Deep Injection Wells  
No. 3 & No. 4 at Southern Regional 
Wastewater Treatment Plant

August 6, 2019 | Project No. 19-9119

QUALIFICATIONS  |  Prepared for 
City of Hollywood, FL



Proven Partnership.
Trusted Solutions.

Brown and Caldwell 

01 | Title Page

Section 01

Title Page



Project No. 19-9119 | 1-1

Title Page
Section 01

Construction Administration Services for the 

Drilling of Deep Injection Wells  
No. 3 & No. 4 at Southern Regional 
Wastewater Treatment Plant

Brown and Caldwell
Broward Office

1580 Sawgrass Corporate Parkway
Suite 400
Sunrise, FL 33323

954.200.7615
Celia Earle, PhD
[...]
construction management of a Floridan aquifer test well for use as a potable 
water supply at the City's water treatment plant. 
Raw Water Pipe Replacement Project, City of Hollywood, FL 
Project Manager. Project manager for the design and construction phase 
services for the replacement of the exposed, above ground segment of 24-inch 
and 36-inch diameter stainless steel raw water supply piping, valves and flow 
meter supported on existing pipe support system located on the water 
treatment plant property. The project also included improvements to the 
sulfuric acid storage and delivery system.    
Central Water Treatment Plant Deep Injection Well for Membrane 
Softening Concentrate Disposal – Construction Management, City of 
Plantation, FL 
Project Manager. Responsible for construction management of a deep 
injection well for concentrate disposal, associated with the 12-mgd membrane 
softening water treatment plant. 
Central Water Treatment Plant Deep Injection Well Testing and 
Permitting, City of Plantation 
Project Manager. Project manager for five-year mechanical integrity testing 
(MIT) and operational permit application submittal for concentrate deep 
injection well for the City's membrane softening water treatment plant (Central 
WTP). 

Assignment 
Post-Construction Operational 
Testing – Design Support 
Education 
BS (Civil Engineering) 1970; 
University of Vermont, Burlington, 
Vermont  
Registration 
Professional Engineer, Florida 
License #33836 
Experience 
46 years 
Relevant Expertise 
• Project Management 
• Design and Permitting 
• Construction Administration 
• Marketing / Business 

Development 



Victor A.  Hurlburt ,  P,E,  

 2 

 

Water Supply and Transmission System Improvements, City of Hollywood, FL 
Project Manager. Responsible for construction administration and resident engineering for installation of three 
raw-water supply wells and the associated  raw-water transmission mains to the City's water treatment plant. 
Groundwater Remediation at Ft. Lauderdale’s Executive Airport Raw Water Wellfield, City of Fort 
Lauderdale, FL 
Project Manager. Responsible for construction administration, resident engineering, and operations manual 
development for 2-mgd packed aeration column for removal of groundwater VOC contamination at the City's 
raw-water wellfield located on the Executive Airport property.   

Design and Construction Phase Services for VOC Removal Project at Norwood-Offler WTP, City of 
North Miami Beach, FL 
Deputy Project Manager. Deputy project manager for the design and construction phases for tray aerators for 
VOC removal, as well as the associated yard piping, chemical treatment, raw water well rehabilitation and a 
dedicated transfer pump station. The project also included rehabilitation of the two existing clarifier access 
walkways/bridges, a new segment of raw water main piping to feed the tray aerators, and replacement of the 
existing lime slurry system with a new quick lime feed system. 
Evaluation of Heathrow WTP Raw Water Wells, Lake Mary, FL, Seminole County, FL 
Project Manager. Project manager for evaluation of long-term disposition of Heathrow WTP and associated raw 
water wells. Recommended conveyance of raw water from wells at Heathrow WTP to Markham Regional WTP 
and the abandonment of the Heathrow water treatment facility. 
Various Wastewater Treatment Plant Design and Modification Projects, City of Hollywood, FL 
Project Manager. Responsible for miscellaneous modification and expansion design projects including 
permitting for the wastewater treatment plant and associated sewage pump stations to include an odor control 
system, clarifier replacement equipment, sludge thickening modifications and polymer system installation. 
Potable Water Main Replacement Project, City of Hollywood, FL 
Design Manager. Responsible for the design, permitting and project management of the potable water main 
replacement project area bounded by Sheridan Street, Pershing Street, N. 22nd Avenue, and N. 24th Avenue. 
The length of new potable water main is approximately 29,000 linear feet of 4-inch, 6-inch and 8-inch diameter 
PVC piping, with the purpose of this project being replacement of existing undersized water mains. 

Potable Water Main Replacement Project, City of Hollywood, FL 
Design Manager. Responsible for the design, permitting and project management of the potable water main 
replacement project area bounded by Hollywood Boulevard, Johnson Street, State Road 7, and 52nd Avenue. 
The length of new potable water main is approximately 60,500 linear feet of 4-inch, 6-inch, 8-inch, 12-inch and 
16-inch diameter PVC piping, with the purpose of this project being replacement of existing undersized water 
mains. 

Potable Water Main Replacement Project, City of Hollywood, FL 
Design Manager. Responsible for the design, permitting and project management of the potable water main 
replacement project area bounded by Taft Street, Sheridan Street, North 26th Avenue, and North 28th Avenue. 
The length of new potable water main is approximately 19,400 linear feet of 4-inch, 6-inch, and 8-inch 
diameter PVC piping, and an aerial segment of steel pipe on the Sherman Street bridge over the C10 Canal, 
with the purpose of this project being replacement of existing undersized water mains. 

Sewage Force Main, City of Miramar, FL 
Project Manager. Project manager for design and permitting (FDOT, FDEP, and Broward County agencies) of 
five miles of combined 24-inch and 30-inch diameter sewage force main along major roadways in Miramar. 
Design and Construction 36-inch and 42-inch Sewage Force Main for CONSERV I Flow Diversion, 
City of Orlando, FL 
Project Manager. Project manager for study, design, permitting (SJRWMD, FDEP, FDOT and Orange County) 
and construction administration services of a phased (Phase 1 and 2) 8.5 miles segment of 36-inch, 42-inch, 
and 48-inch diameter sewage force main with numerous trenchless technology crossings of roadways and 
waterways. Project limits were from the intersection of Grant Street and SR436 to MH444 in Dean Road just 
north of the Econolochatchee  River.      



Project  Manager  George Bloom, PE 

 1 
 

Experience Summary 
A successful senior engineer with project management and engineering experience in the planning, permitting, 
evaluation, design, construction and startup of wastewater collection, transmission and treatment facilities. 
 

SDWWTP Projects ST1B and 2A, MDWASD, Miami, Florida 
Quality Control Reviewer for headworks improvements, new oxygenation trains 
and upgrade of existing oxygenation train designs.  

CDWWTP Project CT3C, MDWASD, Miami, Florida 
Design manager on replacement of the primary power distribution system at 
the CDWWTP.  Project components include design of two new electrical 
distribution buildings each containing ten Tier 4 generators, fuel storage and 
handling facilities, electrical distribution system including new duct banks to 
existing and proposed substations.   

WRNWWTF Facility Planning – Treatment Alternative Evaluation and 
R&R Needs Assessment, Palm Beach County, Florida 
Design lead on identification of hydraulic and treatment limitations of existing 
facilities and evaluation of alternatives for eliminating identified 
limitations. Oversaw a R & R assessment of existing equipment, systems and 
unit operations identifying and prioritizing improvements for addressing R & R 
needs. 

Sawgrass Train A Secondary Treatment Design, City of Sunrise, Florida 
Design Technical Advisor for the replacement of multi-stage centrifugal 
blowers and the electrical equipment for the original Train A treatment system.  

NYC Department of Environmental Protection, Bureau of Engineering, 
Design and Construction 
Chief Process Mechanical Engineer. Design manager and process design lead 
on the Level 1 BNR upgrade for the 110 MGD Coney Island WPCP. Review of 
BEDC in-house design projects and consultant designed projects including the 
37 MGD Hannah Street PS, Rikers Island PS, 5 MGD Port Jervis WPCP BNR 
Upgrade and 45 MGD Rockaway WPCP BNR upgrade. DSDC manager for the 
310 MGB Newtown Creek WPCP TRC project.  Member of DEP Design 
Guideline Development Committee. 

Bion Technologies, Inc. 
Chief Engineer. Management oversight of project planning, design, 
construction management, start-up of waste treatment system production 
facilities. Participated in the development of a low oxygen, simultaneous 
nitrification-denitrification BNR system for use on high strength waste streams. 
Evaluated process equipment alternatives for use in high strength livestock 
waste treatment systems including use of FKC screw press for solids 
separation, decanter and disc centrifuges for fine solids separation, aeration 
systems, membrane systems (microfiltration, ultrafiltration, RO and ammonia 
removal via a gas permeable membrane); solids processing equipment 
including dryers, incineration and gasification.  

Woodard & Curran, Inc. 
Chief Engineer/Project Manager/Project Engineer. Chief engineer responsible 
for technical review of design documents. Client/Project manager responsible 
for proposal preparation, budget development, scheduling and overall project 

Assignment 
Post-Construction Operational 
Testing – Planning and Design 
Support 
Education 
BS, Environmental Science, 
Cornell University 
Registration 
Professional Engineer, Maine  
Experience 
38 years  
Relevant Expertise 
• Project Management 
• Planning 
• Permitting 
• Evaluation Design 
•  Construction and Startup of 

Wastewater Collection 
• Transmission and Treatment 

Facilities 



George Bloom,  PE 

 2 
 

management of water and wastewater projects. Project engineer responsible for alternatives evaluation and 
development of facilities plans, detailed design of wastewater conveyance and treatment facilities with 
specialty in process mechanical design.  

Metcalf & Eddy (Boston, NYC, Wakefield)  
Engineer/Project Engineer.  Engineer/project engineer responsible for process mechanical design and 
construction management of wastewater treatment facility improvements. 

Representative Experience 
Design manager for the 110 MGD Coney Island WPCP Level 1 BNR upgrade.  Chief engineer responsible for 
the development, permitting, design, construction and startup of low oxygen simultaneous nitrification-
denitrification BNR waste treatment systems for high strength manure waste streams at 1,200 and 2,500 milk 
cow dairy farms. The process flow trains included flow equalization, influent pumping of 10% TS, coarse solids 
separation with a screw press, low oxygen BNR with simultaneous nitrification-denitrification, effluent polishing 
with decanter and disc centrifuges and effluent disposal via irrigation. 

Project Manager for the planning, financing, permitting and design of the Acton, Massachusetts wastewater 
collection system and treatment facility. The wastewater collection system included approximately 60,000 feet 
of sewer, seven pump stations and several thousand feet of force main. The wastewater treatment facility was 
designed in a modular fashion such that 0.5 MGD of capacity with build out to 1 MGD. The wastewater 
treatment facility process flow train includes influent pumping, fine screening with step screens, grit removal, 
sequencing batch reactors, post equalization basins, filtration, UV disinfection, and subsurface disposal via 
rapid infiltration basins. The SBRs are designed for BNR to accomplish nitrification, denitrification and P 
removal. Acetic acid is utilized to maximize BNR of P. Metal salt addition capabilities are also included to 
maximize P removal. 

Project Manager on the Comprehensive Plant Evaluation (CPE), bar screen replacement and influent pumping 
system projects at the Lewiston-Auburn Water Pollution Control Authority's wastewater treatment facility. The 
CPE included design, operations, organization, cost, equipment and energy evaluations of the various 
treatment process and equipment. The CPE results were used in concert with the LAWPCA management team 
to develop a Management Action Plan (MAP). The MAP prioritized recommended improvements (large capital, 
small capital, and organizational) over an approximate five-year period for implementation by the LAWPCA. 

Project Manager on the Devens, Massachusetts Regional Wastewater Facilities Planning Project. The Devens 
project included Comprehensive Plant Evaluations of the Ayer, MCI-Shirley, and Devens wastewater treatment 
facilities; extensive stakeholder meetings with several towns and environmental groups; wastewater flow and 
loads projections for the regional study area; septage volumes and loading projections for the regional study 
area; extensive meetings with the DEP and EPA regarding facility permitting (ENF, discharge, sewer extension, 
etc.); and preliminary design of a 3.0-mgd regional wastewater treatment facility. 

Project Manager for the planning, financing, design and construction of new wastewater collection and 
treatment facilities for Warren, Maine. The facilities planning phase of the Warren project included the 
evaluation of wastewater treatment alternatives serving the District only, as well as regional alternatives to 
serve both the District and State of Maine Department of Correction's facilities in South Warren. The 
alternative jointly selected by the District and MDOC was a regional facility consisting of pump stations, aerated 
lagoons, storage lagoon, DAF effluent polishing and UV disinfection. 

Project Manager on the design/construction of the University of New England's wastewater treatment facility 
with Sargent Constructors, Inc. Unit processes designed at the reconstructed 100,000-GPD wastewater 
treatment facility included influent flow equalization, sequencing batch reactors (SBRs), effluent flow 
equalization, effluent filtration, chlorination and dechlorination. Project challenges included doubling of existing 
wastewater treatment facility organic load treatment capacity, maintenance of operations during construction 
operations, and adherence to a very tight project schedule.  

 



Senior Munic ipa l  Safety  Manager  Kenneth Hoff, CSP, CHST 

 1 
 

 

Experience Summary 
Ken Hoff is a collaborative leader with more than 13 years of experience in environmental health and safety 
(EHS) program development, internal and external customer communication, and hazard mitigation techniques 
related to civilian and military projects. His operations experience includes manufacturing, warehouse, 
construction, and heavy equipment safety (cranes, loaders). Ken has extensive experience in implementing 
effective EHS policies and processes, establishing training programs, and executing metrics-based operational 
decisions. He provides a unique global perspective with a proven ability to operate in high-pressure team 
environments. 
 

Health and Safety Program Management, Brown and Caldwell, 
Orlando, Florida 
Senior Municipal Safety Manager. Ken is responsible for health and safety 
(H&S) program oversight of Brown and Caldwell’s (BC’s) three Municipal 
Business Units (East, West and Cal/Desert). He reviews and approves 
approximately 30 Field Work Safety Plans (FWSP) and supplementary 
requirements for municipal projects monthly. Ken also oversees the 
management and coordination of safety training for the entire 
organization, which is comprised of approximately 1,600 people. He 
frequently leads Field Work Safety Training (4 hour) and Hazardous Waste 
Operations and Emergency Response (HAZWOPER) refresher (8 hour) 
training for employees that perform operations in the field. Additional 
responsibilities include reviewing and generating monthly H&S 
performance indicator reports for distribution to the organization, 
overseeing the annual review of BC’s H&S manual to reflect regulatory and 
internal policy changes, conducting monthly internal H&S communication 
meetings with multiple internal teams, and approving business continuity 
plans for the company. 

EHS Program Management, Anixter Inc., Orlando, Florida 
Sr. Manager EHS. Ken managed a full spectrum of EHS projects for an 
electrical/utility wholesale distributor and provided guidance to executive 
management pertaining to safety culture improvement, accident trends, 
and incident reduction efforts while working remotely with 140 sites in the 
United States and Canada. This work included devising action plans to 
reduce Occupational Safety and Health Administration (OSHA) and 
experience modification rate (EMR) rates resulting in measurable rate 
reductions below industry standards, auditing over 50 sites per year for 
organizational and regulatory compliance, managing the development and 
submission of EHS contract-required deliverables for 20 large utility 
customers, advising and coordinating environmental regulatory 
compliance items related to new construction (e.g. Phase I, stormwater 
pollution prevention plan [SWPPP]) and maintenance of compliance items 
for existing branches (e.g. Environmental Protection Agency’s [EPA’s] 
Emergency Planning and Community Right-to-Know Act [EPCRA] Tier II, 
spill prevention, control, and countermeasure [SPCC]), overseeing 
Department of Transportation (DOT) regulatory compliance for a fleet of 
250 commercial vehicles and a pool of 235 drivers, and coordinating EHS 
training for 1,700 associates, ensuring training content followed pertinent 
federal, state, and local regulations (i.e. OSHA, DOT, EPA). 

Assignment 
Well Construction Contract Services – 
Health & Safety 
Education 
BS, Workforce Leadership 
(Occupational Training and 
Development), University of Louisville, 
Louisville, Kentucky, 2008 
Certification 
Certified Safety Professional, 36563 
Associate Safety Professional, 30143 
Construction Health and Safety 
Technician (CHST), Board of Certified 
Safety Professionals, C3532  
HAZWOPER (40 hours) 
OHSAS 18001 Health and Safety 
Management Systems Lead Auditor  
OSHA 510 Occupational Safety and 
Health Standards for the Construction 
Industry 
Experience 
13 years 
Joined Firm 
2018 
Relevant Expertise 
• Safety culture initiatives 
• Behavior-based safety strategies  
• Regulatory compliance 
• Incident investigations 
• Workers’ compensation 

management 
• Root cause analysis 
• Corrective action implementation 
• Industrial hygiene 
• Metrics analysis 
• Budget and cost reporting 
• Scheduling and planning 
• Training development and execution 
• Auditing 
• Job safety analyses 
• Health and safety plans  
• ISNetworld 



Kenneth  Hof f ,  ASP,  CHST 

 2 
 

EHS Program Management, Brunswick Boat Group, Merritt Island, Florida 
EHS Supervisor. Ken led and implemented the EHS program for a recreational boat prototypes manufacturer. 
He conducted over 60 audits and 20 new process hazard assessments; reduced OSHA rates by 20 percent 
and EMR rates by 9 percent during the first year; advised managers on regulatory issues including compliance, 
interpretations, and inspections; maintained environmental compliance by developing SPCC, air permits, and 
SWPPPs; managed hazardous waste and hazardous materials transport programs in accordance with 
Resource Conservation and Recovery Act (RCRA) and Hazardous Materials Transportation Act regulations; and 
administered and evaluated comprehensive EHS training courses for 280 personnel.  

Quality and H&S Program Management, Allied Container Systems, Orlando, Florida 
H&S Manager. Ken managed quality and H&S programs at domestic and international military bases for a 
defense contractor with active Department of Defense construction contracts valued over $200M. He served 
as lead auditor on over 100 safety and quality audits of construction and manufacturing sites. Ken produced 
over 500 contract-required safety documents annually including job hazard analysis, site H&S plans, and fall 
protection plans; provided leadership and guidance for six safety captains that worked on domestic and 
international sites; reduced the organization’s recordable incident rate and EMR from 4.67 in 2010 to 0.0 for 